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Protected Li-ion Rechargeable Battery 14650 1100mAh
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3.7V, 1100mAh, 4.07Wh
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Remarks.The results shown in this test report refer only to the sample(s) tested; this test report cannot be
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H1 3L {3748 B9 7 7 FL FE i 14650 1100mAh  P1465C
e R Chinese 3.7V, 1100mAh, 4.07Wh
Sample name HEIL Protected Li-ion Rechargeable Battery 14650 1100mAh P1465C
English 3.7V, 1100mAh, 4.07Wh
ey
ﬁénn«ﬁﬁ 01~48
Sample No.
ZEAL RIS Be VAR A PR A
Consignor KEEPPOWER TECHNOLOGY CO., LIMITED
SRl XivA RIS BV R A IR A
Manufacturer KEEPPOWER TECHNOLOGY CO., LIMITED
- BRAE O T faR SR is i U SLaeAbrdEF )
AT ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3
AAE bt UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Test method
and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3

oA EL, RS $14.3*68.4mm

FE AR
Appearance Black Cylindrical battery, size ®14.3*68.4mm
0 HH mitgiz H i
b Bl A iz B 2020-02-24 ~ 2020-03-05

Accepted date

2020-02-21
Test date

M H
Test items

R AL SRS . kB, phi. AMEAERE. BRE. . SRR
Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,

Overcharge, Forced discharge.

MLt

W, ZFEEMAFEEREE (O Ta e Yis i i gt e AR kT 0D
ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 frifE ER .

The sample has passed the test items of UNITED NATIONS "Recommendations
on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria

ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3

Conclusion
%95 H ¥ (Issue date):  2020-03-06
HE /
Comments
i _?V ﬁ 1% % f_é‘? Eliatl: ( Z
Compiler: Checker: ja |J 7 & Approver: )

VRIS e R AR A PR 24 7
Shenzhen SEM Test Technology Co., Ltd.

H2u, L1270
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| A 2R Standajlzd/%eE i?ggfaiﬁjclause MA%ER HIG ik
No. Name of test q Test result Test conclusion | Remarks
number of standard
BAE T a itz imp @y e
1 TR A FRAETM) UN Manual of Tests and Criteria | W% 1 Ek /
Altitude simulation | ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 1 Passed
R T.1 Test T.1
BaE CGRTa e miEimp @y e
5 RS FRAETM) UN Manual of Tests and Criteria | W% 2 ok /
Thermal test ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 2 Passed
RE T.2 Test T.2
BAE CGRTa iz imp @i e
3 £ FRAEFMY UN Manual of Tests and Criteria | JLF#3 3 i /
Vibration ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 3 Passed
R4 T.3 Test T.3
BEE CORTaR s @i e
4 it FRET-M) UN Manual of Tests and Criteria | L% 4 e /
Shock ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 4 Passed
R T.4 Test T.4
o sk i BEE CORTaR s @i e
5 Ex?er:; FRUETIEY UN Manual of Tests and Criteria | W% 5 ok /
short-circuit ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 5 Passed
R4 T.5 Test T.5
A E T a iz @iy LA
6 E7a FRUETHE) UN Manual of Tests and Criteria | WLIf# 6 % /
Crush ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 6 Passed
B T.6 Test T.6
BEE T aR s e @i LA
7 TR FRUETHEY UN Manual of Tests and Criteria | WL.F% 7 ey /
Overcharge ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 7 Passed
R T.7 Test T.7
A E T itz @it e
8 il da:N FRUETH) UN Manual of Tests and Criteria | WLFf % 8 Hi% /
Forced discharge ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 8 Passed
R T.8 Test T.8
VERE2N .
WA S 1 HESIRE:  20°C -25°C;  FABEIREE:  45% - 75%
Test environment . e
> Ambient temperature: 20°C - 25C, Ambient humidity: 45% - 75%
condition
B 51 H ,
Test items
3 AR L 5 g
Subcontracted e | N ” / Post
test condition TSR E ame code
Subcontracted
Laboratory Ho i BT
/
Address Tel

VRIS e R AR A PR 24 7
Shenzhen SEM Test Technology Co., Ltd.

37, 121
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Appendix 1
5 ) BB F 447 RaLEED)
No. Name of Test Iltems Altitude simulation
‘ M7 Before M5 After g % HIRES
FEERGS | RRRRAS UK | R |y
Sample No. Sample status CERY YT g R ER NI FEEE R az;) )OSS esl (L(J)/E;) Test
my (g) Vi (V) mz (9) Va2 (V) result
AR, sEA T
01 e | 26.975 4.196 26.971 4.194 0.015 99.95 o
HIRTER, 57l
02 b et | 26.890 4.200 26.888 | 4.197 0.007 99.93 o
HIRTER, sEA T
03 Jimh St | 27.099 | 4198 | 27.096 | 4.196 0.011 99.95 0
B AEIR, SE AT TR
04 oo et | 26.951 4.197 26.948 | 4.194 0.011 99.93 o
EIRTER, TR
05 Jimh et | 26860 | 4192 | 26.858 | 4.191 0.007 99.98 0
55 25 MEIR, 54 FeHL
06 vt e e 26.936 4.198 26.933 | 4.195 0.011 99.93 o
2 25 MG, FEA T HL
07 ey e el 26772 | 4197 | 26769 | 4.194 0.011 99.93 o
55 25 MEIR, 54 FeHL
08 vt e e 26.945 4.193 26.944 | 4.191 0.004 99.95 o
2 25 MBI, FEA T HL
09  |hotitoeEill 26840 | 4195 | 26.840 | 4.192 0.000 99.93 o
55 25 MEIR, 54 FeHL
10 vt e e 26.857 4.194 26.856 4.192 0.004 99.95 o
LR H

d L-ER; V-HER, DR, R, FLRRAK; O-ToilitER. RHFR. eRR. R Tk K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] Hav, L1270
Shenzhen SEM Test Technology Co., Ltd. Page of
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Appendix 2
FPs 5 W H 44 FR R e
No. Name of Test Items Thermal test
‘ M7 Before M5 After g % HIRES
FEERGS | RRRRRAS UK | R |y
Sample No. Sample status CERY YT g R ER NI FEEE R az;) )OSS esl (L(J)/E;) Test
m1 (9) Vi(V) m (9) Va2 (V) result
HIRTEI, e
01 e | 26971 | 4194 | 26954 | 4.105 0.063 97.88 0
HIRIER, 56 A 7
02 o | 26.888 4.197 26.873 4.104 0.056 97.78 0
HIRYEI, e
03 e | 27.006 | 4.196 27.076 | 4.101 0.074 97.74 o
BRI, SE 4 70
04 oy e | 26.048 4.194 26.930 4.107 0.067 97.93 o
HIRTER, 58 7
05 1 OYC. Fuly Crarged | 26-858 4.191 26.830 4.106 0.104 97.97 o
#5256 MG, SE AT
06 ey e P 26.933 4.195 26.909 4.102 0.089 97.78 o
5 25 MBI, AR
07 v e e y| 26.769 | 4194 | 26751 | 4.109 0.067 97.97 o
5 25 MG, SE AT
08 oy P 26.944 4.191 26.919 4.101 0.093 97.85 o
35 25 MBI, TR
09 ey e | 26.840 4.192 26.815 4.110 0.093 98.04 o
#5256 MG, SE AT
10 oy e P 26.856 4.192 26.839 4.103 0.063 97.88 o
LR HE

o LAtER; V-EERG DR R-BEE, FolOk; O-ittER. R, AL R, Tk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] H50L, L1270
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Appendix 3
75 3 MR H 44 7% #&3h
No. Name of Test Iltems Vibration
‘ M7 Before M5 After g % HIRES
BERAE | RERRE UK | R |y
Sample No. Sample status HL o T R LERT1Yi6 s FEig L az;) )OSS esl (L(J)/E;) Test
my (g) Vi (V) mz (9) Va2 (V) result
AR, sEA T
01 Jimr el | 26954 | 4105 | 26953 | 4.104 0.004 99.98 0
HIRTER, 57l
02 el Et | 26873 | 4104 | 26871 | 4.102 0.007 99.95 0
HIRTER, sEA T
03 Jimh et | 27076 | 4101 | 27.074 | 4.100 0.007 99.98 o
B AEIR, SE AT TR
04 iR el ) 26930 | 4107 | 26927 | 4.105 0.011 99.95 o
EIRTER, TR
05 JiET et | 26830 | 4106 | 26.829 | 4.105 0.004 99.98 0
55 25 MEIR, 54 FeHL
06 poo TR 26.909 | 4.102 26.908 | 4.101 0.004 99.98 o
2 25 MG, FEA T HL
07 | tit et 26751 | 4109 | 26750 | 4.107 0.004 99.95 o
55 25 MEIR, 54 FeHL
08 poo TR 26,919 | 4.101 26.917 | 4.100 0.007 99.98 o
2 25 MBI, FEA T HL
09 | timtoerrll 26815 | 4110 | 26812 | 4.108 0.011 99.95 0
55 25 MEIR, 54 FeHL
10 poo TR e 26.839 | 4.103 26.838 | 4.102 0.004 99.98 o
LR EH

d L-ER; VAR, DR R, FLRRAKG O-JoilitER. AR oM. R Tk K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] Heul, L1270
Shenzhen SEM Test Technology Co., Ltd. Page of
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Appendix 4
75 4 MR H 44 7% it
No. Name of Test ltems Shock
‘ M7 Before M5 After g % HIRES
RS | RS PUEBUR | FIRGIE |
Sample No. Sample status CERY YT g R ER NI FEEE R az;) )OSS esl (L(J)/E;) Test
my (g) Vi (V) mz (9) V2 (V) result
AR, sEA T
01 ST e | 26953 | 4104 | 26952 | 4103 0.004 99.98 0
HIRTER, 57l
02 Jdt iRl | 26871 | 4102 | 26871 | 4.101 0.000 99.98 0
HIRTER, sEA T
03 jmtoetRt | 27.074 | 4100 | 27.073 | 4.099 0.004 99.98 0
B AEIR, SE AT TR
04 JdRt iRt | 26927 | 4205 | 26925 | 4.104 0.007 99.98 0
EIRTER, TR
05 JKETCETE | 26829 | 4205 | 26828 | 4.103 0.004 99.95 0
55 25 MEIR, 54 FeHL
06  |[h2stitoctAL 26908 | 4101 | 26.907 | 4.098 0.004 99.93 0
2 25 MG, FEA T HL
07 | tit iRt 26750 | 4107 | 26747 | 4.105 0.011 99.95 0
55 25 MEIR, 54 FeHL
08  |[h2tiLCEAL 26917 | 4100 | 26915 | 4.098 0.007 99.95 0
2 25 MBI, FEA T HL
09  [EBIEACERY 26812 | 4108 | 26810 | 4.106 0.007 99.95 0
55 25 MEIR, 54 FeHL
10 [ IACERL 26838 | 4102 | 26837 | 4.100 0.004 99.95 0
LR H

d L-ER; V-HER, DR, R, FLRRAK; O-ToilitER. RHFR. eRR. R Tk K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] BT L1200
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M % 5
Appendix 5
¥ 5 MAAT H 447K AR o
No. Name of Test ltems External short circuit
01 JUKT e 55.6 o) /
02 e o 55.7 0 /
03 JUKT e 55.4 o) /
04 iRt et 55.9 o) /
05 O o 55.2 0 /
06 v e 55.5 0 /
07 e ey 55.7 o /
08 e e 55.7 0 /
09 e ey 55.3 o /
10 v e 55.8 0 /
NS

E DR R FLlk; O-JEffE. R, oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

GRYIME R R B A PR 7] #eul, 127
Shenzhen SEM Test Technology Co., Ltd. Page of
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M &£ 6
Appendix 6
5 6 W H 44 FR PR
No. Name of Test Items Crush
. v F i 2 [H] ¢ ey e S NN s
PGS B ftR s v i B WAL ik
Sample No. Sample status (C) Test result Remark
HIRIEIR, 50%78
11 1st CYC, 50% Chgrged 91.7 o /
T ARG, 50%78 FL
12 1st (\:YC, 50% Ch:lrged 874 O /
HIIEIR, 50%78
13 1st CYC, 50% Chgrged 82.9 o /
HIAE, 50% 70
14 1st (\ZYC, 50% Ch(;rged 116.6 0 /
G, 50%78
15 1st EYHC 50% ChZ\rged 86.7 O /
% 25 A, 50% 78
16 25th C\\(C, 50% Cha:)ged 79.1 0
55 25 IXPEH, 50% 75 HL
17 25th C\\(C‘? 50% Cha:’ged 932 O
% 25 A, 50% 78
18 25th C\\(C, 50% Cha:)ged 87.3 0
55 25 IXPEH, 50% 75 HL
19 25th C\\(C‘? 50% Cha:’ged 806 O
% 25 A, 50% 7
20 25th C\\(C, 50% Cha:)ged 84.7 0
DRSS
H D-figfh,  F-E2K;  O-Tofffl. ok k.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
PRYIME FESTR I A A PRA # FOUl, 127
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Appendix 7
K5 . WHARI5E 4 T
No. Name of Test Items Overcharge
FE g5 FERIRES Mt R w1
Sample No. Sample status Test result Remark
B, e
21 1st CYC, FuITy Charged O /
IR, 56 A
22 1st CYC, FuIITyDCharged O /
B, e
23 1st CYC, FuITy Charged O /
HIRIEA, e
24 1st CYC, FuﬁyDCharged O /
5 25 MIEH, TR
25 25th CYC, Fullyjéharged O /
o5 25 M, B R
26 25th CYC, FuIIyTEharged O /
5 25 MIEH, TR
27 25th CYC, Fullyjéharged O /
o5 25 MR, R
28 25th CYC, FuIIyTEharged O /
PRE

o DR Rl O-TEiA. Tl

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYIME R R B A PR 7] #1008, k12 571
Shenzhen SEM Test Technology Co., Ltd. Page of
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Appendix 8
FPs 8 M3 5 445K SHR | TSR
No. Name of Test Items Forced discharge

FE g5 FERIRES M EE R w1
Sample No. Sample status Test result Remark

29 o Py Baged o /
30 oo Py e o /
31 o Py Baged o /
32 Oy s 0 /
33 o Py Bged o /
34 Ol oy s 0 /
35 o Py Bged o /
36 Ol oy s 0 /
37 o Py Bged o /
38 Ol oy s 0 /
39 et ot o /
40 et o o /
a1 et oo o /
42 et o o /
43 et oo o /
a4 et o o /
45 et ot o /
46 e e by ot 0 /
a7 et oo o /
48 e e by ot 0 /

o DR Rl O-TEiA. Tl

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYIME R R B A PR 7] HA1 0L, 12 0T
Shenzhen SEM Test Technology Co., Ltd. Page of
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e R A
Sample photo
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